

Certificate of Analysis

PureSelect Protein A-Agarose, 6% Highly Crosslinked

Cat No : P9301

Lot No : 10312226

Exp. Nov. 2024

TEST	Specification	Result
Appearance	White liquid	PASS
Matrix	6% highly crosslinked agarose	Confirmed
Bead size	45—185 micron	Confirmed
Binding capacity	≥ 35mg Human IgG/ml	37

This document has been produced electronically and is valid without signature

Date of Print : 11. 3. 2022